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11.3.4.1.2.5. Tetra

-67.3 1.0 -68.3 21.3
-66.3 1.0 -67.3 223
-65.3 1.0 -66.3 233
-64.3 1.0 -65.3 243
-63.3 1.0 -64.3 253
816.0125MHz -62.3 1.0 -63.3 26.3
-61.3 1.0 -62.3 26.3
-60.3 1.0 -61.3 26.3
-59.3 1.0 -60.3 26.3
-58.3 1.0 -59.3 26.3
-57.3 1.0 -58.3 26.3

28

27

& = 6.3
rae ) ZO D ZO T Z0O T Z0.

26

25

24

23

Output power level(dBm)

22

21

20
-68.3 -67.3 -66.3 -65.3 -64.3 -63.3 -62.3 -61.3 -60.3 -59.3 -58.3

Input power level(dBm)
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Test frequenc Signal output EUT Input cable | EUT Corrected Input EUT Corrected
q Y power (dBm) loss (dB) power (dBm) Output power (dBm)
-67.3 1.0 -68.3 21.1
-66.3 1.0 -67.3 22.1
-65.3 1.0 -66.3 23.1
-64.3 1.0 -65.3 24.1
-63.3 1.0 -64.3 25.1
816.9875MHz -62.3 1.0 -63.3 26.1
-61.3 1.0 -62.3 26.1
-60.3 1.0 -61.3 26.1
-59.3 1.0 -60.3 26.1
-58.3 1.0 -59.3 26.1
-57.3 1.0 -58.3 26.1
28
27
26 26.1 26.1 26.1 26.1 6.1
B
=]
s 25
(Y]
k7
s 24
3
2
5 23
5
o
22
21
20
-68.3 -67.3 -66.3 -65.3 -64.3 -63.3 -62.3 -61.3 -60.3 -59.3 -58.3

Input power level(dBm)

The following blanks ===-—-—-—-
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11.4. Out-of-band rejection

Test requirement: FCC PART 90.219 (a)
FCC PART 90.219 (d)((7)
Test Method: KDB 935210 DOS clause 4.3

11.4.1. Requirements

According to KDB 935210 D05 clause 4.3 requirement, A signal booster shall reject amplification of other
signals outside of its pass band. Adjust the internal gain control of the EUT to the maximum gain for which
equipment certification is sought.

11.4.2. Test configuration

Signal DT Master Unit L Signal mT Remote Unit L
Generator a q (MU) Generator H q (RU)
Cable FibeJr o ptic
h—— b—
L Expansion L Expansion
synchronization Unit(EU) synchronization Unit(EV)
—— p——
Fiberoptic Caple
MT | Remote Unit Spectrum - DT Master Unit
Sapneaclt;zL;T B [pctenationf U analyeer | reenuationf oy
Figure 11.4-1 Downlink connection diagram Figure 11.4-2 Uplink connection diagram

11.4.3. Test procedures

a) Connect a signal generator to the input of the EUT.
b) Configure a swept CW signal with the following parameters:
1) Frequency range = + 250 % of the manufacturer’s specified pass band.
2) The CW amplitude shall be 3 dB below the AGC threshold (see 4.2), and shall not activate the
AGC threshold throughout the test.
3} Dwell time = approximately 10 ms.
4} Frequency step = 50 kHz.

¢) Connect a spectrum analyzer to the output of the EUT using appropriate attenuation.

d) Setthe RBW ofthe spectrum analyzer to between 1 % and 5 % of the manufacturer’s rated passband,
and VBW =3 = RBW.

¢) Set the detector to Peak and the trace to Max-Hold.

f) After the trace is completely filled, place a marker at the peak amplitude, which is designated as fo,
and with two additional markers (use the marker-delta method) at the 20 dB bandwidth (i.e., at the
points where the level has fallen by 20 dB).

g) Capture the frequency response plot for inclusion in the test report.

------------ The following blanks —=======—--
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11.4.4. Test results

Test Date (yy-mm-dd): 2024-05-17

Normal condition: Temp:26.4°C, Humid: 44%, Atmospheric Pressure:101kpa
Supply Voltage: AC 110V, 50Hz

11.4.4.1. 800MHz Band (Downlink: 861 MHz ~862MHz, Uplink: 816MHz ~ 817MHz)

RBW VBW 20ele) D 20dB BW

(kHz) (kHz) Below frequency Up frequency (MHz)
(MHz) (MHz)

(1) Downlink: 861 MHz~862MHz

30 100 860.9674 862.0268 1.0593

(2) Uplink: 816MHz~817MHz

30 100 815.9674 817.0268 1.0593

------------ The following blanks ——-----—-—-
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11.4.5. Test screenshot

Spectrum | :g.:l

Ref Level 46.00 dim Offset 31.00 dB & RBW 30 kHz

e ALt 40 db W BWT 100 ms e VBW 100 kHz Mode Auto Sweep
@ 1Rm Max
M1f1] a0.71 dém
40 dem B861.95730 MHz
ndi M1 20.00 di
30 dBm

20 dem VMYV VYV VYV ﬁmw\.\f\f\f\ 1:059309000 bz
10 dBrm 'l \[
o dBm [ \
’ |

\_

ek i i LF‘-J th"”*“w“"ﬁ. snsa s

-10 dam J

-20 dBm

-40 dam

<50 dBm

CF B61.5 MHz 691 pts Span 2.0 MHz
iMarker |
- Type | Ref i Trc | ®-value | Y-value | Function | Function Result

i M1 | i 61,9573 MHz | 30.71 dBm ndd down | 1.0593 MHz |
T1 | 1/ J60.9674 MHz | 9.47 dBm nde | 20.00 dB |
T2I ] 1] 862.0268 MHz | 10.02 dBm | O factar | 813.7 |

Downlink: 861 MHz~862MHz

Spectrum i l?
Ref Level 45.00 dbm Offset 31.90 dB & RBW 20 kHz
b ALL 40 dB & SWT 100 ms & VBW 100 kHz mode auto Sweep
@ 1Rm Max
mMi[1] 23.13 dBm|
#0 dBm 016.35530 Mz
ndB 20.00 dB
30 dem i B 1.059300000 MHz
770.6
e AN D AN A h X nanan lFRRR A nAn
/HU#HUU‘HUUULHU‘JUUU\
10ds
m Tﬁ} IL_
0 dBm { ‘\
-10 dam } \
-20 dém J \
b <30 dR i T S
=40 dB&m
-50 dBm
CF B16.5 MHz 691 pts Span 2.0 MHz
Marker
Type | Ref | Trc | ¥-value | Y-value | Function | Function Result |
| M1 |1 816.3553 MHz | 23.13deém |  ndB down | 1.0593 MHz ||
L S S 1 815.9674 MHz | 2,94 dBm | hdd_| /20.00 db
TZ| 1] 817.0268 MHz | 2.43 dam Q Factar | 7706 ||

Uplink: 816MHz~817MHz
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11.5. Input VS output Comparison

Test requirement: KDB 935210 DOS clause 4.4
FCC PART 2.1049(c)
FCC PART 90.210
FCC PART 90.219 (e)(4)(ii)
FCC PART 90.219 (e)(4)(iii)

Test Method: KDB 935210 DOS5 clause 4.4

11.5.1. Requirements
11.5.1.1. KDB 935210 D05 clause 4.4

4.4 Input-versus-output signal comparison

Compliance with the emission mask of the EUT output shall be measured for the public safety service
signal types as specified in 4.1.

According to the characteristics of the product and FCC PART 90.210 requirement, Clause (b) and Clause (d)
are used, except as indicated elsewhere in this part, transmitters used in the radio services governed by this part
must comply with the emission masks outlined in this section, measurements of emission power can be expressed
in either peak or average values provided that emission powers are expressed with the same parameters used to
specify the unmodulated transmitter carrier power. For transmitters that do not produce a full power unmodulated
carrier, reference to the unmodulated transmitter carrier power refers to the total power contained in the channel
bandwidth. Unless indicated elsewhere in this part, the table in this section specifies the emission masks for device
operating under this part.

11.5.1.2. FCC PART 90.210 (b), (d) and (g)

§90.210 Emission masks.

Except as indicated elsewhere in this part, transmitters used in the radio services
governed by this part must comply with the emission masks outlined in this section.
Unless otherwise stated, per paragraphs (d)(4), {(e)(4), and (o) of this section,
measurements of emission power can be expressed in either peak or average values
provided that emission powers are expressed with the same parameters used to specify
the unmodulated transmitter carrier power. For transmitters that do not produce a full
power unmodulated carrier, reference to the unmodulated transmitter carrier power refers
to the total power contained in the channel bandwidth. Unless indicated elsewhere in this
part, the table in this section specifies the emission masks for equipment operating under
this part.

AppLicaBLE Emission Masks

Mask for equipment Mask for equipment
jwith audio low without audio low
Frequency band (MHz) pass filter pass filter
Below 257 A or B A or C
25-50 B C
72-76 B C
150-1742 B, D, or E C.DorE
150 paging only B C
220-222 F F
421-5122 5 B, D, or E C.D,orE
450 paging only B G
806-809/851-854° B H
09-824/854-869°° 8. D D.G
896-901/935-940 | J
902-928 K K
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(b) Emission Mask B. For transmitters that are equipped with an audio low-pass filter,
the power of any emission must be attenuated below the unmodulated carrier power (P)
as follows:

(1) On any frequency removed from the assigned frequency by more than 50 percent,
but not more than 100 percent of the authorized bandwidth: At least 25 dB.

(2) On any frequency removed from the assigned frequency by more than 100
percent, but not more than 250 percent of the authorized bandwidth: At least 35 dB.

(3) On any frequency removed from the assigned frequency by more than 250
percent of the authorized bandwidth: At least 43 + 10 log (P) dB.

{d) Emission Mask D—12.5 kHz channel bandwidth equipment. For transmitters
designed lo operate with a 12.5 kHz channel bandwidth, any emission must be altenuated
below the power (P) of the highest emission contained within the authorized bandwidth as
follows:

(1) On any frequency from the center of the authorized bandwidth f; to 5.625 kHz
removed from f;: Zero dB.

{2) On any frequency removed from the center of the authorized bandwidth by a
displacement frequency (f4 in kHz) of more than 5.625 kHz but no more than 12.5 kHz: At

least 7.27(f,—2.88 kHz) dB.

{3) On any frequency removed from the center of the authorized bandwidth by a
displacement frequency (f5 in kHz) of more than 12.5 kHz: At least 50 + 10 log (P) dB or
70 dB, whichever is the lesser attenuation.

{4) The reference level for showing compliance with the emission mask shall be
established using a resolution bandwidth sufficiently wide (usually two or three times the
channel bandwidth) to caplure the true peak emission of the equipment under test. In
order to show compliance with the emission mask up to and including 50 kHz removed
from the edge of the authorized bandwidth, adjust the resolution bandwidth to 100 Hz with
the measuring instrument in a peak hold mode. A sufficient number of sweeps must be
measured 1o insure that the emission profile is developed. If video filtering is used, its
bandwidth must not be less than the instrument resolution bandwidth. For emissions
beyond 50 kHz from the edge of the authorized bandwidth, see paragraph (o) of this
section. If it can be shown that use of the above instrumentation settings do not
accurately represent the true interference potential of the equipment under test, an
alternate procedure may be used provided prior Commission approval is obtained.

(g) Emission Mask G. For transmitters that are not equipped with an audio low-pass
filter, the power of any emission must be attenuated below the unmodulated carrier power
(P) as follows:

(1) On any frequency removed from the center of the authorized bandwidth by a
displacement frequency (f, in kHz) of more than 10 kHz, but no more than 250 percent of

the authorized bandwidth: At least 116 log (f4/6.1) dB, or 50 + 10 log (P) dB, or 70 dB,
whichever is the lesser attenuation:

{2) On any frequency removed from the center of the authorized bandwidth by more
than 250 percent of the authorized bandwidth: At least 43 + 10 log (P) dB.
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11.5.1.3. FCC PART 2.1049(c)
§2.1049 Measurements required: Occupied bandwidth.

The occupied bandwidth, that is the frequency bandwidth such that, below its lower and above its upper
frequency limits, the mean powers radiated are each equal to 0.5 percent of the total mean power radiated
by a given emission shall be measured under the following conditions as applicable:

(a) Radiotelegraph transmitters for manual operation when keyed at 16 dots per second.
(b) Other keyed transmitters—when keyed at the maximum machine speed.

(C) Radiotelephone transmitters equipped with a device to limit modulation or peak envelope power shall
be modulated as follows. For single sideband and independent sideband transmitters, the input level of the
maodulating signal shall be 10 dB greater than that necessary to produce rated peak envelope power.

(1) Other than single sideband or independent sideband transmitters—when modulated by a 2500 Hz
tone at an input level 16 dB greater than that necessary to produce 50 percent modulation. The input level
shall be established at the frequency of maximum response of the audio modulating circuit.

(2] Single sideband transmitters in A3A or A2] emission modes—when modulated by two tones at
frequendies of 400 Hz and 1800 Hz (for 3.0 kHz authorized bandwidth), or 500 Hz and 2100 Hz (for 3.5 kHz
authorized bandwidth), or 500 Hz and 2400 Hz (for 4.0 kHz authorized bandwidth), applied simultaneously.
The input levels of the tones shall be so adjusted that the two principal frequency components of the radio
frequency signal produced are equal in magnitude.

11.5.1.4. FCC PART 90.219 (e)(4)(ii) and (iii)
(4) A signal booster must be designed such that all signals that it retransmits meet
the following requirements:

(i) The signals are retransmitted on the same channels as received. Minor departures
from the exact provider or reference frequencies of the input signals are allowed, provided
that the retransmitted signals meet the requirements of §90.213.

tps-iwwon eclr govicgl-binflecd-1de ?SID=2087 chedeefabhddai 2e95530ad4e058me=ruednode=ptd7 5 S0&rgn=divs

0204615 Electronic Gode of Federal Regulations (eCFR)
(ii) There is no change in the occupied bandwidth of the retransmitted signals.

(iii) The retransmitted signals continue to meet the unwanted emissions limits of
§90.210 applicable to the corresponding received signals (assuming that these received
signals meet the applicable unwanted emissions limits by a reasonable margin).

According to FCC PART 2.1049(c), FCC PART 90.219 (e)(4)(ii) and (iii) requirement, the occupied bandwidth,
that is the frequency bandwidth such that below its lower and above its upper frequency limits, the mean powers
radiated are each equal to 0.5 percent of the total mean power radiated by a given emission shall be measured.

------------ The following blanks ——-—-—--—-—---



Report No.: E20240509968801-01-3 Page 59 of 384

11.5.2. Test configuration

Signal

synchronization

DT 1 Master Unit L signal h MT 1 Remote Unit L
Generator q (MU) Generator q (RU)
Calple FibeJr o ptic
Pi 0—
Expansion h izati Expansion
Unit(EV) synchronization Unit(EV)
Pi 0—
Fiber optic Caple

MT Remote Unit DT Master Unit
Spectrum R Spectrum 5 R .
analyzer = Attenuationfd (RU) analyzer -Attenuatmn (MU) 13—

|

11.5

a)
b)

h)
1)
1)
k)
1)

m)

n)

a)

p)

qQ)

Figure 11.5-1 Downlink connection diagram Figure 11.5-2 Uplink connection diagram

.3. Test procedures

Connect a signal generator to the input of the EUT.

Contigure the signal generator to transmit the appropriate test signal associated with the public safety
emission designation (see Table 1).

Configure the signal level to be just below the AGC threshold (see results from 4.2).

Connect a spectrum analyzer to the output of the EUT using appropriate attenuation as necessary.

Set the spectrum analyzer center frequency to the nominal EUT channel center frequency. The span
range for the spectrum analyzer shall be between 2 % to 5 ® the EBW (or OBW).

The nominal RBW shall be 300 Hz for 16K0F3E, and 100 Hz for all other emissions types.

Set the reference level of the spectrum analyzer to accommeodate the maximum input amplitude level,
i.e., the level at f; per 4.3.

Set spectrum analyzer detection mode to peak. and trace mode to max hold.

Allow the trace to fully stabilize.

Confirm that the signal is contained within the appropriate emissions mask.

Use the marker function to determine the maximum emission level and record the associated
frequency.

Capture the emissions mask plot for inclusion in the test report (output signal spectra).

Measure the EUT input signal power (signal generator output signal) directly from the signal
generator using power measurement guidance provided in KDB Publication 971168 [R8] (input
signal spectra).

Compare the spectral plot of the output signal (determined in step k), to the input signal (determined
in step 1) to affirm they are similar (in passband and rolloff characteristic features and relative spectral
locations).

Repeat steps d) to n) with the input signal amplitude set 3 dB above the AGC threshold.

Repeat steps b) to o) for all authorized operational bands and emissions types (see applicable
regulatory specifications, e.g., Section 90.210).

Include all accumulated spectral plots depicting EUT input signal and EUT output signal in the test
report, and note any observed dissimilarities.

------------ The following blanks —========—--



Report No.: E20240509968801-01-3

11.5.4. Test results

Test Date (yy-mm-dd):

Normal condition:

Supply Voltage:

11.5.4.1. Emission mask

2024-05-14~05-17

Page 60 of 384

Temp:25.3~26.4°C, Humid: 42~44%, Atmospheric Pressure:101kpa

AC 110V, 50Hz

11.5.4.1.1. 800MHz Band (Downlink: 86 1MHz ~862MHz, Uplink: 816MHz ~ 817MHz)
11.5.4.1.1.1. P25 Phase I(C4AFM)

Carrier frequency Input signal status Limit Test Data Result
(1) Downlink
Lowest frequency: e thetézngség?ﬁezﬁ(ﬁgtude ; Mask D 1 15?56501131115;5 .1 PASS
R I
Highest frequency: e theﬂlllépxt(}s(ljg?l?rleaslhmoﬁgtUde < Mask D 1 18.?50.112.1?.516.1 PASS
e e I R
(2) Uplink
Lowest frequency: v thetlilsztC‘rSnggfrleasl?ol)II(imde ! Mask D 1 18.26.35(?11&.1111?;2 PASS
plomese il pn e | ven | s T ass
Highest frequency: i thetlirelp:t(}s(ljggﬁezhmoﬁl(;mde N Mask D 1 IS.?SC.??.S]C.Z PASS
oMl |l e i laites | wako | e, | e
11.5.4.1.1.2. P25 Phase II(H-DQPSK)
Carrier frequency Input signal status Limit Test Data Result
(1) Downlink
Lowest frequency: i thetlir;pigség?l?:eZ?(ﬁgtUde * Mask D 1 IS.?S(TII?IIJ.SZG.I PASS
S s I R T
Highest frequency: i thet}llrelplzt(}s(l”ﬁg‘g?rlezgoﬁgtwe N Mask D 1 18.2?50.11??.526.1 PASS
M ey | mwkD | oaiys) | rass
(2) Uplink
Lowest frequency: i thetézpkgég‘iﬁezﬁoljlgtUde ! Mask D 1 18.?5?112.1?.826.2 PASS
oML [Vl e i olaintes | wako | et | eass
Highest frequency: i thetﬁzpzz}ség?l?:ezﬁ(ﬁgtUde < Mask D 1 18.2?5?112.1111.526.2 PASS
R s B R
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11.5.4.1.1.3. DMR

Page 61 of 384

Carrier frequency Input signal status Limit Test Data Result
(1) Downlink
Lowest frequency: v thetlilI;pXtC}Sng‘iﬁezﬁoplgtUde ! Mask D 1 ls.eSéS(?llE.ull.SB‘e.l PASS
R I e
Highest frequency: e thetézp:gég?h?ezhmoﬁgtUde * Mask D 1 18.2?5??[1].836.1 PASS
R I R R
(2) Uplink
Lowest frequency: i thetézngség?lﬁezﬁ(ﬁgmde ; Mask D 1 15?5650113111536 2 PASS
oMl [V et | wwkn | e | oass
Highest frequency: e thetklllépzzt(?rs(ljg?ﬁeaslhmoﬁgtUde Set Mask D 1 152650113‘11533 2 PASS
o [V e | wwkn | g, | oass
11.5.4.1.1.4. Analog FM
Carrier frequency Input signal status Limit Test Data Result
(1) Downlink
Lowest frequency: i thet;lsztC}Sélthar]easToplgtUde ! Mask B +Mask G 1 ls.?;lla.ull.sj.l PASS
LR [V e et | sk vk | S oass
Highest frequency: v thetﬁzpigségiﬁezﬁoﬁgtUde * Mask B +Mask G 1 IS.?SC.IIZ.HIJ?Z.I PASS
LM et | ks oska || ass
(2) Uplink
Lowest frequency: i thetlizngségFl?:eZ?(ﬁgtUde * Mask B +Mask G 1 18.?5?5?11?111.55.2 PASS
oDz VIR e ot el et | vk vk | S| oass
Highest frequency: e thet}llrépz:g(llgglarlezhmoﬁgtwe * Mask B + Mask G 1 18.2?50.112.1?.8:.2 PASS
o it | wasknrviaka | st | rass
11.5.4.1.1.5. Tetra
Carrier frequency Input signal status Limit Test Data Result
(3) Downlink
Lowest frequency: v thet}izpzz}ség‘tﬁeZ?oﬁgtUde * Mask B +Mask G 1 1865365C112111135e N PASS
SoL0123Mi: [ VTR e ot el et | sk vk | S| oass
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Highest frequency: i thetfilrépzzgég‘gezﬁoﬁgtude N Mask B + Mask G 1 152650113111356 A PASS
LIS [T e et T anm e | vk ok | S| ass
(4) Uplink
Lowest frequency: v thetlirépXE}Sng‘tll;a:eZ?oljlgtUde * Mask B + Mask G 1 ISGSEGSCIIalllSSe 2 PASS
HoDI2MI: VTR e ot el et | sk vk | S| oass
Highest frequency: e thet}llrép:[(}s(llg?h?eeslhmoﬁgwde ! Mask B +Mask G 1 18653e5c¥lllls5e 2 PASS
SoawrsMi [ vIE e ot el anpi | vk vk | S, | oass

------------ The following blanks ——-----—-—-
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11.5.4.2. Occupied bandwidth
11.5.4.2.1. 800MHz Band (Downlink: 86 1MHz ~862MHz, Uplink: 816MHz ~ 81 7MHz)
11.5.4.2.1.1. P25 Phase [(C4FM) mode

Page 63 of 384

Carrier frequency

Input signal status

Test data

(1) Downlink

with the input signal amplitude set the AGC

See clause 11.5.5.2.1.1.1

Lowest frequency: threshold
S01.00625MH2 With the Input signal amplitude sct 3 dB See clause 11.5.5.2.1.1.1
Highest frequency: with the input Sig?}ilez?(ﬁgtude set the AGC See clause 11.5.52.1.1.1
801993 7T3Mitz with thz;ggztt;;gféacniﬁi‘et;f;jet 3 dB See clause 11.5.5.2.1.1.1

(2) Uplink

with the input signal amplitude set the AGC

See clause 11.5.5.2.1.1.2

Lowest frequency: threshold
B10-00625MHz With the Input signat amplitude sct 3 dB See clause 11.5.52.1.12
Highest requency: with the input sigﬁezﬁzlalgtude set the AGC See clause 11.5.5.2.1.1.2
B1099375MH2 With the Input signal aplitude sct 3 dB See clause 11.5.52.1.12

11.5.4.2.1.2. P25 Phase II(H-DQPSK) mode

Carrier frequency

Input signal status

Test data

(1) Downlink

with the input signal amplitude set the AGC

See clause 11.5.5.2.1.2.1

Lowest frequency: threshold
soT0002MHz With the Input signal amplitude sct 3 dB See clause 11.5.5.2.1.2.1
Highest frequency: with the input siggflrle:?o]:;gtude set the AGC See clause 11.5.5.2.12.1
S019937oMH2 With the input signal amplinude sct 3 dB See clause 11.5.5.2.1.2.1

(2) Uplink

with the input signal amplitude set the AGC

See clause 11.5.5.2.1.2.2

Lowest frequency: threshold
810.00025MHz with thzél(l)l\)]ztﬂslleggacl}éniﬂg:}i)elget 3 dB See clause 11.5.5.2.1.2.2
Highest frequency: with the input Slggil;s?oligmde set the AGC See clause 11.5.5.2.1.2.2
816993 75Mtz with thzgzggttifiaééﬁﬂg;?;jet 3dB See clause 11.5.5.2.1.2.2

------------ The following blanks —========—--
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11.5.4.2.1.3. DMR
Carrier frequency Input signal status Test data

(1) Downlink

with the input signal amplitude set the AGC

See clause 11.5.5.2.1.3.1

Lowest frequency: threshold
S01.00625MH2 With the Input signal amplitude sct 3 dB See clause 11.5.5.2.1.3.1
Highest frequency: with the input sig;?rlee;;n(ﬁgtude set the AGC See clause 11.5.5.2.13.1
SoL99TMHz with thzggggtt;{fi’fgg‘iﬁg:ﬁ;iet 3 dB See clause 11.5.5.2.1.3.1

(2) Uplink

with the input signal amplitude set the AGC

See clause 11.5.5.2.1.3.2

Lowest frequency: threshold
S16.00625MHz with thzégﬁgttifféacnlﬁig;f;jet 3dB See clause 11.5.5.2.13.2
Highest frequency: with the input siggflrleaslﬁlorigtude set the AGC See clause 11.5.5.2.1.3.2
S16.99375MHz with thzggsl;tti{cgia(l}acniﬂg:}?:lCslet 3 dB See clause 11.5.5.2.1.3.2

11.5.4.2.1.4. Analog FM

Carrier frequency

Input signal status

Test data

(1) Downlink

with the input signal amplitude set the AGC

See clause 11.5.5.2.1.4.1

Lowest frequency: threshold
861.0125MHz with the input signal amplitude set 3 dB
above the AGC threshold See clause 11.5.5.2.1.4.1
. with the input signal amplitude set the AGC See clause 11.5.5.2.1.4.1
Highest frequency: threshold
861.9875MHz with the input signal amplitude set 3 dB
above the AGC threshold See clause 11.5.5.2.1.4.1
(2) Uplink
with the input signal amplitude set the AGC See clause 11.5.5.2.1.4.2
Lowest frequency: threshold
816.0125MHz with the input signal amplitude set 3 dB
above the AGC threshold See clause 11.5.5.2.1.4.2
with the input signal amplitude set the AGC
Highest frequency: threshold See clause 11.5.5.2.1.4.2
816.9875MHz with the input signal amplitude set 3 dB
above the AGC threshold See clause 11.5.5.2.1.4.2

11.5.4.2.1.5. Tetra

Carrier frequency

Input signal status

Test data

(1) Downlink

Lowest frequency:
861.0125MHz

with the input signal amplitude set the AGC
threshold

See clause 11.5.5.2.1.5.1
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with the input signal amplitude set 3 dB

See clause 11.5.5.2.1.5.1

above the AGC threshold
with the input signal amplitude set the AGC
Highest frequency: threshold See clause 11.5.5.2.1.5.1
861.9875MHz with the input signal amplitude set 3 dB
above the AGC threshold See clause 11.5.5.2.1.5.1
(2) Uplink

with the input signal amplitude set the AGC

See clause 11.5.5.2.1.5.2

Lowest frequency: threshold
Slo012sMI With the Input signal amplitude sct 3 dB See clause 11.5.5.2.1.5.2
Highest frequency: with the input sigg?rleas?o]:;gtude set the AGC See clause 11.5.5.2.1.5.2
S10.9873M with thz;zsztti{cgia(l}%niﬁig:}i;Set 3 dB See clause 11.5.5.2.1.5.2

------------ The following blanks ——-----—-—-
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11.5.4.3. Input VS output Comparison
11.5.4.3.1. 800MHz Band (Downlink: 86 1MHz ~862MHz, Uplink: 816MHz ~ 817MHz)
11.5.4.3.1.1. P25 Phase [(C4FM)
Carrier frequency Input VS output Comparison status Test data

(1) Downlink

Lowest frequency:

861.00625MHz

Input signal

See clause 11.5.5.3.1.1.1

with the input signal amplitude set the AGC
threshold

See clause 11.5.5.3.1.1.1

with the input signal amplitude set 3 dB above
the AGC threshold

See clause 11.5.5.3.1.1.1

Highest frequency:

861.99375MHz

Input signal

See clause 11.5.5.3.1.1.1

with the input signal amplitude set the AGC
threshold

See clause 11.5.5.3.1.1.1

with the input signal amplitude set 3 dB above
the AGC threshold

See clause 11.5.5.3.1.1.1

(2) Uplink

Lowest frequency:

Input signal

See clause 11.5.5.3.1.1.2

with the input signal amplitude set the AGC

See clause 11.5.5.3.1.1.2

816.00625MHz threshold
with the input signal amplitude set 3 dB above
the AGC threshold See clause 11.5.5.3.1.1.2
Input signal See clause 11.5.5.3.1.1.2
Highest frequency: with the input signal amplitude set the AGC
816.99375MHz threshold See clause 11.5.5.3.1.1.2
with the input signal amplitude set 3 dB above
the AGC threshold See clause 11.5.5.3.1.1.2

11.5.4.3.1.2. P25 Phase II(H-DQPSK)

Carrier frequency

Input VS output Comparison status

Test data

(1) Downlink

Lowest frequency:

861.00625MHz

Input signal

See clause 11.5.5.3.1.2.1

with the input signal amplitude set the AGC
threshold

See clause 11.5.5.3.1.2.1

with the input signal amplitude set 3 dB above
the AGC threshold

See clause 11.5.5.3.1.2.1

Highest frequency:

861.99375MHz

Input signal

See clause 11.5.5.3.1.2.1

with the input signal amplitude set the AGC
threshold

See clause 11.5.5.3.1.2.1

with the input signal amplitude set 3 dB above
the AGC threshold

See clause 11.5.5.3.1.2.1

(2) Uplink

Lowest frequency:

816.00625MHz

Input signal

See clause 11.5.5.3.1.2.2




Report No.: E20240509968801-01-3

Page 67 of 384

with the input signal amplitude set the AGC
threshold

See clause 11.5.5.3.1.2.2

with the input signal amplitude set 3 dB above
the AGC threshold

See clause 11.5.5.3.1.2.2

Highest frequency:
816.99375MHz

Input signal

See clause 11.5.5.3.1.2.2

with the input signal amplitude set the AGC
threshold

See clause 11.5.5.3.1.2.2

with the input signal amplitude set 3 dB above
the AGC threshold

See clause 11.5.5.3.1.2.2

11.5.4.3.1.3. DMR

Carrier frequency

Input VS output Comparison status

Test data

(1) Downlink

Lowest frequency:
861.00625MHz

Input signal

See clause 11.5.5.3.1.3.1

with the input signal amplitude set the AGC
threshold

See clause 11.5.5.3.1.3.1

with the input signal amplitude set 3 dB above
the AGC threshold

See clause 11.5.5.3.1.3.1

Highest frequency:
861.99375MHz

Input signal

See clause 11.5.5.3.1.3.1

with the input signal amplitude set the AGC
threshold

See clause 11.5.5.3.1.3.1

with the input signal amplitude set 3 dB above
the AGC threshold

See clause 11.5.5.3.1.3.1

(2) Uplink

Lowest frequency:

Input signal

See clause 11.5.5.3.1.3.2

with the input signal amplitude set the AGC

See clause 11.5.5.3.1.3.2

816.00625MHz threshold
with the input signal amplitude set 3 dB above
the AGC threshold See clause 11.5.5.3.1.3.2
Input signal See clause 11.5.5.3.1.3.2
Highest frequency: with the input signal amplitude set the AGC
316.99375MHz threshold See clause 11.5.5.3.1.3.2
with the input signal amplitude set 3 dB above
the AGC threshold See clause 11.5.5.3.1.3.2

11.5.4.3.1.4. Analog FM

Carrier frequency

Input VS output Comparison status

Test data

(1) Downlink

Lowest frequency:
861.00625MHz

Input signal

See clause 11.5.5.3.1.4.1

with the input signal amplitude set the AGC
threshold

See clause 11.5.5.3.1.4.1

with the input signal amplitude set 3 dB above
the AGC threshold

See clause 11.5.5.3.1.4.1

Highest frequency:
861.99375MHz

Input signal

See clause 11.5.5.3.1.4.1
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with the input signal amplitude set the AGC

See clause 11.5.5.3.1.4.1

threshold
with the input signal amplitude set 3 dB above
the AGC threshold See clause 11.5.5.3.1.4.1
(2) Uplink
Input signal See clause 11.5.5.3.1.4.2
Lowest frequency: with the input signal amplitude set the AGC
316.00625MHz threshold See clause 11.5.5.3.1.4.2
with the input signal amplitude set 3 dB above
the AGC threshold See clause 11.5.5.3.1.4.2
Input signal See clause 11.5.5.3.1.4.2
Highest frequency: with the input signal amplitude set the AGC
816.99375MHz threshold See clause 11.5.5.3.1.4.2
with the input signal amplitude set 3 dB above
the AGC threshold See clause 11.5.5.3.1.4.2

11.5.4.3.1.5. Tetra

Carrier frequency

Input VS output Comparison status

Test data

(1) Downlink

Lowest frequency:

861.00625MHz

Input signal

See clause 11.5.5.3.1.5.1

with the input signal amplitude set the AGC
threshold

See clause 11.5.5.3.1.5.1

with the input signal amplitude set 3 dB above
the AGC threshold

See clause 11.5.5.3.1.5.1

Input signal

See clause 11.5.5.3.1.5.1

Highest frequency: with the input signal amplitude set the AGC
861.99375MHz threshold See clause 11.5.5.3.1.5.1
with the input signal amplitude set 3 dB above
the AGC threshold See clause 11.5.5.3.1.5.1
(2) Uplink
Input signal See clause 11.5.5.3.1.5.2

Lowest frequency:

with the input signal amplitude set the AGC

See clause 11.5.5.3.1.5.2

816.00625MHz threshold
with the input signal amplitude set 3 dB above
the AGC threshold See clause 11.5.5.3.1.5.2
Input signal See clause 11.5.5.3.1.5.2
Highest frequency: with the input signal amplitude set the AGC
816.99375MHz threshold See clause 11.5.5.3.1.5.2
with the input signal amplitude set 3 dB above
the AGC threshold See clause 11.5.5.3.1.5.2

------------ The following blanks —======-=—--
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11.5.5. Test screenshot

11.5.5.1. Emission mask

Page 69 of 384

11.5.5.1.1. 800MHz Band (Downlink: 86 1MHz ~862MHz, Uplink: 816MHz ~ 817MHz)

11.5.5.1.1.1. P25 Phase I(C4FM) (Mask D)
11.5.5.1.1.1.1. Downlink transmit

Spectrum ]T
Ref Lewvel 43.00 dbm Offset 31.90 dB & RBW 100 Hz
b ALt B0 B @ SWT 200 ms & VBW 300Hz  Mode Auto FET
(@ 1rm Clrw
40 dbipit Ghack paks Mi[1] 15.76 dbm|
Line DHE. 1k PABR B861.006250 MHz
30 dém r' |
20 dem T i 19
10 d&m N\ {

0 dim .

{ -.
7 PR
-10 dém ’lrll {H LH‘ ]Iilll

b.g.1
Y
-30 dém "L_," |' L
| i
40 dem a { \ ’p“\]‘
S0 dEm At W*MNNW”"'M«/ A L 1 e R e

GF 861.00625 MHz

691 pts

Span 100.0 kHz

With the input signal amplitude set the AGC threshold

Lowest Frequency: 861.00625MHz

| Spectrum I

F

| ReflLevel 43.00 dim Offset 31.00 dB & RBW 100 Hz

e ALt 50dB & SWT 500 ms w VBW 300 Hz  Mode &uto FFT

@1Rm Clrw

40 dh’.ﬁnil’ Gheck PAREH
Line DF8.1k PARE

mif1]

16,00 dBim
B861.006250 MH:

30 dBm :

20 dem ] 3 |

10 dem y

_.'! Ji 1 '.__I
o dim ] -

~10 dBm :

4
-5 1y . { \1

=30 dBm

\
Al N

Rty T T el \""‘M“’ i

iy g

CF B61.00625 MHz 691 pts

Span 100.0 kHz

With the input signal amplitude set 3 dB above the AGC threshold

Lowest Frequency: 861.00625MHz
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[

Ref Lewvel 43.00 dBm Offset 31.90 dB & RBW 100 Hz
Joe ALL 50 dB & BWT E00 ms & WBW 300 Hz Mode Auto FFT
i@ 1Rm Clrw

I in dhiniit dheck PARE Mil1] 17.37 aBm|
| line nla 1k PABS 861.993750 MHz
| 50 dem f |
20 dem i ‘

| J /ﬂk‘ |
| 10 dem f ! +
| | \
| { \
[ '\,
5 dBm f k

| -10 dim ! j “.

|
.-'rr \
;“‘ f \|" *‘wL
v—wfl |

dél-.olhnu ATHNEEPTTEN PR (R P R T T e P oY
m

I

CF B61.99375 MHz2 691 pts Span 100.0 kHz
With the input signal amplitude set the AGC threshold
Highest Frequency: 861.99375MHz

Spectrum | :g]

Ref Level 43.00 dim Offset 31.00 dB & RBW 100 Hz

o ALL S0dB & EWT S00 ms & YBW 300 Hz Mode Auto FFT

@ LR Clrw

40 dhiit dheck PARH Mi[i] 16.80 dBm
Line DEE.1k PABS 861.993750 MHz

30 dBm f ]'

20 dem T G 1 |

10 dBm J Jrf’mm“] i‘.
-10 dBm ‘f / \‘ H-I‘

7 ]
[ \ \
| )

-8 Sy .}

/ \
{ 1
I W\
-30 dam o ' J
Al I
=40 dBm i
%WWWWJ HMMM«M—HMPW
CF B61.993735 MHz 691 pls Span 100.0 kHz

With the input signal amplitude set 3 dB above the AGC threshold
Highest Frequency: 861.99375MHz

------------ The following blanks —------—--
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11.5.5.1.1.1.2. Uplink transmit
Spectrum I
Ref Level 32.00 dBm  Offset 31.90 0B & RBW 100 Hz
b At SO dh @ SWT 500 ms e VBW 300 Hz  Mode Auto FFT
@ 1R Clrw
Limit ¢heck wntu Mili] 11.93 dBm
Line DiE.1k PARE B16.006250 MH=z
30 dBm |
20 dbm i
M
10 dém
! e |
0 dBm f o
~10 dBm / ‘H !
F T X
['J H \
-20 dBm S :
8.1k § l\ \
-30 dBm | 4 [ L
] J i)
Al \ \
-40 dBm -+
rﬁ Hf ‘l“hh
Aol sl PR sh oA, ! TV sl aglidy o ain 3 sndiad ik
CF B16.00625 MHz 691 pts Span 100.0 kHz
With the input signal amplitude set the AGC threshold
Lowest Frequency: §16.00625MHz
Spectrum I n‘i:n
Ref Level 33.00 dbm  Offset 3150 db @ RBW 100 Hz
jo ALE 50 ¢B W BWT E00 ms & VYBW 300 Hz Mode Auto FFT
@ 1R Clrw
Limnit &heck W Mii1] 11.18 dBm
Line Dgg. 1k PARS B16.006250 MHz
30 dBm
20 dBm |
10 dBm - e
/ M,
/ / |
@ dBm ; { !1]
(] h
-10 dém lllll rJ 'L ',I.\.
.'I r <1l 1
20 dBm —t —
" l / /( 0 :
30 dBm TiWi -
T 1 \
-40 dém iy -
| A"\\N
S ARt oy fodilieny o vt 4 o oid w-w..hr!r} [ 0 gt o Reabla g A, Amu.\-u sl
CF B16.00625 MHz 691 pts Span 100.0 kHz
With the input signal amplitude set 3 dB above the AGC threshold
Lowest Frequency: 8§16.00625MHz
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e AL
@ 1Rm Clrw

Spectrum I

Ref Level 32.00 dim

Dffset 31,00 dB & RBW 100 Hz
50 B @ BWTY
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Limnit ¢

Line B
30 dBm

E00 ms & VBW 300 Hz
hack

8.1k

Ilﬁ-tr:
PASS

Mode Auto FFT

==l
£

20 dBm

M1f1]

10 dBm

12,01 dBm
816.993758 MH:z

& dBm

-10 dim

-20 dBm

£-8.1k

-30 dBm

-40 dBm

alaum s Aol s

CF 816.99375 MHz

sy aped Lookal aay
L.

691 pls

Span 100.0 kHz

Spectrum |

Ref Level 3000 dim
b AL

@ 1Rm Clrsy
Limit ¢

Line [
30 dBm

heck
#.1k

With the input signal amplitude set the AGC threshold

Highest Frequency: 816.99375MHz

Offset 31.00 di & RBW 100 Hz
S50 dB & BWT

500 ms & VBW 300 Hz

Mode #uto FFT

PR
PABS

20 dem

mMi[1]

10 dBm

11.54 dBm
B816.993750 MH:z

0 dem

-10 dBm

-20 dBm

=30 dBm

~4{ dBm

S e

1

Y
1

e s,

3
=1
_,_:—’_’

gt iy A"

{ il"iJ
12

“hy

CF B16.99375 MHz

ik,

s

Ads aopin

691 pls

o

Span 100.0 kHz

With the input signal amplitude set 3 dB above the AGC threshold
Highest Frequency: 816.99375MHz

The following blanks ==me—mm-—m-
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11.5.5.1.1.2. P25 Phase Il (H-DQPSK) (Mask D)
11.5.5.1.1.2.1. Downlink transmit

lnn
Spectrum t r

Ref Level 43.00 dBm Offset 31.90 dB & RBW 100 Hz

ke At 508 @ SWT  S00ms & VBW 300Hz Mode Auto FET

@ 1R Clrw

40 ghffil gheck PARS M1[1] 12.26 dBm|
Line Dl9.8k PARS 76 1.006250 MHz,

30 d8m [ L

20 dBm r

i |

vips |

10 dam - {'ﬂ -
%y \ ]'-.I

0 dam L !

-10 dBm /

|
|
|

40 dBm o L‘ \

M’L{J« oo M\__,

et fi kg
W”Wﬁ%uﬁw P ool st i sigog o
GF 861.00625 MHz 691 pts Span 100.0 kHz

With the input signal amplitude set the AGC threshold
Lowest Frequency: 861.00625MHz

Spectrum I T

Ref Level 43,00 dBm Offset 31,20 db & RBW 100 Hz

jon  ALE SO dB & BWT 500 ms & VBW 300 Hz Mode 4uto FFT

@ 1Rm Clrsy

40 dhipul Gheck BAkE M1i1] 12,39 dBm
Line D9 .8k PARS 861006250 MHz

30 dBm - -

20 dBm ‘

10 dBm J Mwm‘ +

.'I J l ‘.I
& dBm v
-10 dBm f l\ “
09 .8k
30 dB !
s i L |J |
Pl \
-40 dBm L 3

n wrﬂf = \\mu

ﬁm” i, AL mw,_ﬂ"" %LW“WJ\-W"MNHNWAM

CF B61.00625 MHz 691 pts Span 100.0 kHz

With the input signal amplitude set 3 dB above the AGC threshold
Lowest Frequency: 861.00625MHz
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Spectrum I [%

Ref Level 43.00 dbm Offset 31.90 dB & RBW 100 Hz
S SO dB & SWT E00ms & VBW 2300 Hz  Mode Auto FFT
@ 1Rm Clrw

40 dbimildheck ek Mi1[1] 12.99 dBm
Lite Df9.Bk PABES B61.993750 MHz2

30 dBm

20 dim

ML
J }.q.unw.w.ll
10 dim - -

/|
o dBm !

-10 dBm -

I;‘

=30 dBm -

|
IFEIRNL
-40 dm 7 Wi %

|
15 Bk .I l
!
f

oo el E—— M b bk A
CF B61.90375 MHz 691 pls Span 100.0 kHz

With the input signal amplitude set the AGC threshold
Highest Frequency: 861.99375MHz

Spectrum | ?

Ref Level 43.00 dim Dffset 31.90 db & RBW 100 Hz

b ALL S0 dB & BWT 500 ms w» YBW 300 Hz Mode Auto FFT

@ 1Fm Clrw

40 dbipuit¢heck pakyg M1l1] 13.48 dBm
Line DF9 .8k P&aRS Bi1.993750 MHz2

30 dBm

[
| |

20 dBm !
| et |
10 dém 4 / +

]
/|
0 dBm :

-10 dBm -

-4 Bkypy

=30 dem T

-40 dim i M/;:‘"J% ‘“} \ilﬂ%"i‘wuw

WW M RN ki s
-

CF B61.99375 MHz 691 pls Span 100.0 kHz
With the input signal amplitude set 3 dB above the AGC threshold
Highest Frequency: 861.99375MHz

------------ The following blanks ======------
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11.5.5.1.1.2.2. Uplink transmit

Spectrum I ?

Ref Level 40.00 dim Offset 31.00 dé & RBW 100 Hz

o ALL 50 B o SWT 500 ms & VBW 200 Hz  Mode Auto FFT
@ 1R Clrw
Limit theck w.ts.- Mif1] 7.27 dBm
Line D9.8k PABSR B16.006250 MHz
30 dem |__|
i |
20 dem -
e |
10 dBm ! =

] f«wm\g
& dBm r‘l A
| \
/ r 1 \
-10 dem

] T
/ \

50 dam

p-9.8k

-30 dBm

=
F
o]

~40 dBm

JJ‘J\‘L reF MW"‘\L‘A{W
e e ) e g i pmtapl =iy b s ot

CF B16.00625 MHz 691 pts Span 100.0 kHz
With the input signal amplitude set the AGC threshold
Lowest Frequency: 816.00625MHz

Spectrum | ?

Ref Level 40.00 dim Offset 31.00 db & RBW 100 Hz

Pt Moy o afomnsg g oty Bl ool

b AL 50 db & SWT 500 ms = VYBW 300 Hz Mode auto FFT
@ 1R Clrw
Limit gheck Pags ™M1l 7.46 dBm
Line D{9.8k PaEs 816.006250 MHz
30 dBm | —--
20 dem |
10 dBm | s

& dBm

-1 dBm f

S Al J
0 -3 8k

\
i

L,‘
L (FERN)

i | 4
st L adipsg skt Wy

CF B16.00625 MHz 691 pls Span 100.0 kHz
With the input signal amplitude set 3 dB above the AGC threshold
Lowest Frequency: 816.00625MHz

.

=30 dim

Ry

h s g stk b b e o it




